620 E-XC 20KW/20lt '94 <1994><EU><872647>
WIRING HARNESS

Pos Part Number Description Additional Text Quantity
0 44011076200 Cable tie 200/4.6mm black 0.00
0 44011076305 CABLE TIE 300/4,8MM BLACK 0.00
1* 58311175000 MAIN WIRING HARNESS EXC S-COMP 1.00
3* 58311376000 WIRING HARNESS REAR EGS 1.00
5* 55011599000 PULL SWITCH LOOSE IGNITION ON/OFF 1.00
6* 54611470100 HEAD LAMP SWITCH WI.CABLE '9 1.00
7* 57011070050 SWITCH SUPPORT MERIT 1.00
8 54611083100 BRACKET FOR CONNECTOR '93 1.00
9 0014060103 HH COLLAR SCREW M 6X10 WS=8 2.00
10 49007439000 CLAMP RSGU 15/12 1.00
11* 15406032000 * RETAINING PLATE 1.00
12* 58011031000 * RETAINING PLATE 1.00
14 0912050123 AH SCREW DIN0912-M 5X12 1.00

24689



15 0985050003 Self locking nut DIN 985 M5 1.00
17 54511046000 * FLASHER LIGHT BRACKET 1.00
18 44611207000 * FLASHER UNIT 1.00
19 58311276000 REAR WIRNING HARNESS '93 1.00
20 44011076180 * CABLE TIE 180MM 0.00
25 58011234100 VOLTAGE REG'R ULO 12V LC4 1.00
30 42013121000 BRAKE LIGHT SWITCH 1.00
31 51011050000 FRONT BRAKE LIGHT SWITCH 1.00
35 49111435100 CONDENSATOR 25V, 10.000 MF 1.00
36 54511048000 CAPACITOR BRACKET 1.00
37 54611448000 BRACKET FOR CAPACITOR 1.00
38 0981550193 SHEET MET.SCR.DIN7981- 5,5x19 5.00
60 54511060100 DC HORN 12V NIKKO 1.00
61 58307021000 BRACKET FOR HORN '93 1.00
62 54603048100 clip nut M6 3.00
64 0014060103 HH COLLAR SCREW M 6X10 WS=8 3.00

* = New part




